

Certificate No.: M6 2019  
 Date of Test: 2019/05/16  
 Applicant: M Props  
 Description: M6 Camlok Prop



## TEST RESULTS

The results of the compression test carried out on the M6 Camlok Prop are summarised in Table 1.

| Test No | Test height (m) | Maximum load carried (kN) | Mode of failure             |
|---------|-----------------|---------------------------|-----------------------------|
| 1       | 2.10            | 146.64                    | Hole Elongation             |
| 2       | 2.70            | 149.37                    | Hole Elongation             |
| 3       | 3.30            | 137.10                    | Hole Elongation - Tube Flex |

